
 Specifications 
 

  
 

Owner’s Manual 
 

 

 
Powerhorse Log Splitter Fender Kit 

 

 

The manufacturer reserves the right to make improvements in design and/or 

changes in specifications at any time without incurring any obligation to install 

them on units previously sold. 
 
 

Any Questions, Comments, Problems or Parts Orders 

Call Powerhorse Product Support 1-866-443-2576 
Manufactured by 

Northern Tool + Equipment Co., 

2800 SouthCross Drive West 

P.O. Box 1499 Burnsville, MN 55337-0499 

 

 

M1181A.1 



Summary of Important Safety Information for Operation 
 

 WARNING 

Carefully read and make sure you understand the following safety information before installing this fender kit 

and your original log splitter owner’s manual. 
 

 

Prohibition Against Modifications 
Never modify or alter the log splitter in any way.  Modifications can create serious safety hazards and will 

void the warranty. 

 Attachments.  Never add attachments to the splitter, except for authorized accessories supplied by the manufacturer 

with instructions for safe installation and use. 
 

Safety During Towing 
 Read instructions.  Review towing safety instructions in your towing vehicle manual. 

 Securely attached.  Be sure the log splitter is securely attached to the towing vehicle before towing. 

 Tires.  Be sure the tires are fully inflated and in good repair before towing the log splitter.  When adding air to the 

tires, do not over-inflate – serious injury could occur if tire explodes. 

 Added length.  Be aware of the added length of the splitter. 

 Speed Limit.  Never tow this log splitter over 45 mph.  Faster speeds may result in loss of control. 

 Rough terrain.  Be extra cautious and drive slowly when traveling over rough terrain. 

 Under the influence.  Never tow this splitter while under the influence of alcohol, drugs, or medication. 

 On public roads.  If towing on a public road, make sure to comply with all local, state, and federal towing 

requirements.  It is the sole responsibility of the purchaser to obtain licensing, trailer lights, safety chains or signage, 

as needed to comply. 

 Unattended.  Turn off the towing vehicle before leaving the splitter unattended. 

 Disconnect before operate.  Do not use the log splitter while it is connected to the towing vehicle. 
 

Safety During Inspection/Maintenance 
Always inspect your log splitter before each use, and repair as needed, to keep it in safe working condition: 

 Engine off. Always make sure the engine is off before cleaning, repairing or adjusting the splitter, except as 

recommended by the manufacturer. 

 Mechanical parts. Check to be sure that all nuts and bolts are tight to make sure the log splitter is in safe working 

condition. 

 Guards / shields.  Make sure all guards and shields are replaced after servicing the log splitter. 

 Replacement parts.  If a part needs replacement, only use parts that meet the manufacturer’s specifications.  

Replacement parts that do not meet specifications may result in a safety hazard or poor operation of the log splitter. 
 

 



Assembly Instructions 
 

Closely inspect all log splitter components.  
If you have missing or damaged components, please contact Powerhorse Product Support at 1-866-443-2576. 

 

 

Step 1 – Attaching Right Fender 
 Install the Right Fender (Part Number 790637) to the Log Splitter 

Axle. 

 Use (2) M8-1.25 Flange Bolts, (2), M8 Flat Washers, and (2) M8-1.25 

Nyloc Nuts. 

 Torque to 21 ft.-lb. 

 

 

 

 

 
 

Fasteners Needed: (fasteners shown in actual size) 

Tools Needed 
 13mm Wrench 

 

 

 

 
 

 

Flat Washer  

Right Fender  

Flange Bolt  

Nyloc Nut  

Part # 82292 

M8-1.25 x 20 Flange Bolt 

Qty: 2 

Part # 777495 

M8-1.25 Nyloc Nut 

Qty: 2 

Part # 82564 

M8 Flat Washer 

Qty: 2 



Assembly Instructions 

Washer  

Flange Bolt  

Left Fender  

Nyloc Nut  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

Step 2 – Attaching Left Fender 
 Install the Left Fender (Part Number 791080) to the Log Splitter Axle. 

 Use (2) M8-1.25 Flange Bolts, (2), M8 Flat Washers, and (2) M8-1.25 

Nyloc Nuts. 

 Torque to 21 ft.-lb. 

 

 

 

 
 

Fasteners Needed: (fasteners shown in actual size) 

Tools Needed 
 13mm Wrench 

 

 

 

 
 

Part # 82292 

M8-1.25 x 20 Flange Bolt 

Qty: 2 

Part # 777495 

M8-1.25 Nyloc Nut 

Qty: 2 

Part # 82564 

M8 Flat Washer 

Qty: 2 


